
 
 
Test Report 

 

    

 
 Number: GZHT02340911 
 

Prepared And Checked By: 
For Intertek Testing Services Shenzhen Ltd. Guangzhou Branch 

 
Lin Lin 
General Manager 
  

*HTJ2340911* Page 1 Of 4 

Ula / hilaryxu  
 

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch 
深圳天祥质量技术服务有限公司广州分公司 

 

Room 02, 1-8/F & Room 01, E101/E201/E301/E401/E501/E601/E701/E801, 
No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhou, China 
中国广州经济技术开发区科学城彩频路 7 号之二第 1－8 层 02 房、01 房
101、 
E201、E301、E401、E501、E601、E701、E801 
Tel: +86 20 8213 9001 Fax: +86 20 8208 9909 Postcode: 510663 

 

3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou 
 

Economic & Technological Development District, Guangzhou, China 
 

中国广州经济技开发区开发大道 235 号恒运大厦 3 楼 
 

Tel: +86 20 8396 6868 Fax: +86 20 8222 8169 Postcode: 510730 

 
 

 
Report Ref: GZHT02340911  
Date Received: Sep 21, 2020 Date Issued: Sep 24, 2020 
 
Company Name: SHANDONG TELLER TEXTILE CO.,LTD 
Address: TAOYUAN INDUSTIAL PARK 

WULIAN COUNTRY,RIZHAO CITY 
SHANGDONG PROVINCE,CHINA 
  

  
Contact Name: CHERRY 
  
 
 

Sample Description:   
The Following Sample Was Submitted And Identified By/On Behalf Of The Applicant As:  

Sample Name : Isolation Gown  
No. Of Sample : One (6 Pieces) 
Size(s) Range : - 
Color : Blue  
Classifications Claimed : Level 3 
End Uses : Isolation Gown  
Standard : ANSI/AAMI PB70:2012 
Manufacturer : SHANDONG TELLER TEXTILE CO.,LTD 
Date received/ 
Date Test Started : 

Sep 21, 2020 

Date Final Information 
Confirmed : 

- 

Ref                             : Type No.: TLM 005 
 
     Test was conducted on specific items, at our client's request.  
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Original Sample Photo 
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Summary of Testing: 
 
With reference to following standard: 

• ANSI/AAMI PB70:2012 Liquid Barrier Performance and Classification of Protective apparel and Drapes 
intended for Use in Health Care Facilities    Level 3 

 
Tested Components in The Submitted Samples Were Found To Comply With The Level 3 Requirements of 
ANSI/AAMI PB70:2012 with respect to Water Resistance: Impact Penetration and Hydrostatic Pressure tests. 
 
Remark: Tested and judged on client's requirement without considering the AQL of 4 %/RQL of 20 % levels for the 
sampling plans employed. 
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1 Water Resistance-Hydrostatic Pressure Test As Received (ANSI/AAMI PB 70:2012 /AATCC 127-2018, Option 2, 
Hydrostatic Head Tester, Pressure Gradient At 60 mbar/min Water Pressure): 
 

    
Test On Fabric Result Requirement 
 Area A (Front) Area B (Sleeve) Area C (Back) Level 3 >=50 cm 
Specimen 1 164.0 cm 142.0 cm 163.0 cm  
Specimen 2 162.0 cm 75.5 cm 170.5 cm  
Specimen 3 171.5 cm 144.0 cm 184.5 cm  
     
Test On Seam Result Requirement 
 Seam At 

Shoulder 
Seam At 
Armhole 

Seam At 
Sleeve 

Attachment 
Point 

 
Level 3 >=50 cm 

Specimen 1 225.5 cm 180.5 cm 188.5 cm 187.5 cm  
Specimen 2 236.5 cm 178.5 cm 182.5 cm 171.5 cm  
Specimen 3 173.5 cm 177.5 cm 171.5 cm 189.5 cm  
 

2 Water Resistance As Received -Impact Penetration Test Method (ANSI/AAMI PB 70:2012 /AATCC 42-2017): 
 

    
Test On Fabric Result Requirement 
 Area A (Front) Area B (Sleeve) Area C (Back) Level 3 <=1.0g 
(Grams Of Water Absorbed)  
Specimen 1 Negligible  Negligible  Negligible   
Specimen 2 Negligible  Negligible  Negligible   
Specimen 3 Negligible  Negligible  Negligible   
     
Test On Seam Result Requirement 
 Seam At 

Shoulder 
Seam At 
Armhole 

Seam At 
Sleeve 

Attachment 
Point 

 
Level 3 <=1.0g 

(Grams Of Water Absorbed)  
Specimen 1 Negligible  Negligible  Negligible  Negligible   
Specimen 2 Negligible  Negligible  Negligible  Negligible   
Specimen 3 Negligible  Negligible  Negligible  Negligible   

 

End of Report 
 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a 
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than 
the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing 
Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save 
as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any 
liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our 
gross negligence or wilful misconduct. No copy of the test report(except for full text copy) shall be made without the written approval by 
Intertek. 
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